
Minnesota Pollution Control Agency
520 Lafayette Road North
St. Paul, Minnesota 55155-4194
651-296-6300 • 800-657-3864

2013 Stabilization Pond Systems
Operations • Maintenance • Management



Minnesota Pollution Control Agency

520 Lafayette Road North  |  Saint Paul, MN 55155-4194  |  www.pca.state.mn.us  |  651-296-6300

Toll free 800-657-3864   |  TTY 651-282-5332

wq-wwtp8-22

Authors 

Original authors: Williard N. Sexauer, Roger V. Karn  
2013 edition: Gene Erickson, Kay Curtin, Steve Duerre

Contributors to editions 1975, 1979, 1994, 1996, 1999

Janet Eckart, Gene Erickson, Linda Grant, Del Haag, Mike Herman, Dianne Navratil, Dwayne Nelson, 
Brian Roach

Acknowledgements

Wastewater training staff appreciate the attendees of stabilization pond training courses beginning in 
[...]
categories: 

• Parasitic bacteria live at the expense of a host and depend upon the host for food
and proper environmental conditions.

Table 1-1: Solubility of oxygen in water (mg/L)
oC oF O2 

oC oF O2

0 32.0 14.6 26 78.8 8.2
1 33.8 14.1 27 80.6 8.1
2 35.6 13.8 28 82.4 7.9
3 37.4 13.5 29 84.2 7.9
4 39.2 13.1 30 86.0 7.6
5 41.0 12.8 31 87.8 7.5
6 42.8 12.5 32 89.6 7.4
7 44.6 12.2 33 91.4 7.3
8 46.4 11.9 34 93.2 7.2
9 48.2 11.6 35 95.0 7.1

10 50.0 11.3 36 96.8 7.0
11 51.8 11.1 37 98.6 6.9
12 53.6 10.8 38 100.4 6.8
13 55.4 10.6 39 102.2 6.7
14 57.1 10.4 40 104.0 6.6
15 59.0 10.2 41 105.8 6.5
16 60.8 10.0 42 107.6 6.4
17 62.6 9.7 43 109.4 6.3
18 64.4 9.5 44 111.2 6.2
19 66.2 9.4 45 113.0 6.1
20 68.0 9.2 46 114.8 6.0
21 69.0 9.0 47 116.6 5.9
22 71.6 8.8 48 118.4 5.8
23 73.4 8.7 49 120.2 5.7
24 75.2 8.5 50 122.0 5.6
25 77.0 8.4 51 123.8 5.5



Stabilization Pond Operation and Maintenance  | 7

1 — Introduction

• Pathogenic bacteria can be harmful because they can cause diseases. They grow
within the body of the host and produce toxic or poisonous compounds that cause
disease in the host.

• Saprophytic bacteria are the workers. They feed on dead organic matter and are the
most important bacteria for treating wastewater.

• Algae are primitive plants, one or many-celled and usually aquatic, capable of
producing their energy from carbon dioxide and water by photosynthesis. Algae
normally found in stabilization ponds are essential because they are the principal
suppliers of dissolved oxygen to the pond system.

Other microscopic and macroscopic organisms also exist in 
wastewater. Microscopic organisms (microorganisms) are too 
small to see without a microscope; they are present in both 
plant and animal forms. Microorganisms aid in decomposition, 
although they are not as abundant as bacteria. Macroscopic 
organisms are larger, more complex organisms that are visible to 
the naked eye. They play a part in the decomposition of organic 
matter. Viruses are also present but they do not play a part 
in treatment. However, like pathogenic bacteria, they cause a 
number of diseases.

Overview of wastewater treatment
The primary purpose of wastewater treatment is to protect the health and well-being of the 
community. The goals of wastewater treatment include: 

• Prevent disease and nuisance conditions

• Avoid contamination of water supplies and navigable waters

• Maintain clean water for survival of fish, bathing, and recreation

• Conserve water for all uses

Wastewater treatment is the process by which solids in the wastewater are partially 
removed and changed from complex organic solids to relatively stable organic solids that 
eventually settle out of the water. Summaries of the different types of wastewater treatment 
processes in use are discussed later in this section. 

A wastewater treatment facility allows us to cleanse water under controlled conditions. 
Without a wastewater treatment facility, the cleansing process could occur naturally in 
a pond, lake or several miles of a flowing stream. However, by providing a wastewater 
treatment facility, we can prevent the degradation and pollution of these waters.

Natural cleansing is the ability of water to:

• Reduce bacterial content

• Satisfy BOD requirements of wastewater

• Stabilize organic material

• Return dissolved oxygen to normal levels

Figure 1-3: Algae in a pond system



8 |  ©2013 Minnesota Pollution Control Agency  All rights reserved.

1 — Introduction

This process occurs in four overlapping zones within a given body of water:  

1. Degradation zone

2. Decomposition zone

3. Recovery zone

4. Clean water zone

The degradation zone is normally located directly below the discharge point and may show 
visible evidence of pollution. 

The decomposition zone is characterized by anaerobic decomposition or putrefaction (septic 
– no oxygen – conditions). However, this zone may not exist if the volume of wastewater
is small compared to the receiving water’s volume because dissolved oxygen may not be
depleted.

The recovery zone is characterized by the reappearance of aerobic bacteria, fish, and other 
higher organisms.

Finally, the clean water zone occurs when the quality of the stream either is back to the 
original state or better than it was above the discharge point. Self-purification of water will 
accomplish approximately the same functions as a secondary treatment facility. However, 
neither process will remove metal pollutants.

There are many different types of wastewater treatment units that can be combined to form 
a variety of treatment facilities. Figure 1-4 is an overview of these units. Table 1-2 provides 
more detail about their purposes and mechanisms for providing treatment.

Figure 1-4: Wastewater treatment units



Stabilization Pond Operation and Maintenance  | 9

1 — Introduction

Table 1-2: Treatment processes and function

Preliminary: Flow meter Measures and records flow
Screening Removes roots, rags, cans and large debris
Grit removal Removes sand and gravel

Solids 
handling:

(Digester)
Treats solids 
removed 
by other 
processes

Pre-aeration Freshens wastewater and helps remove oil

Primary: Sedimentation &
flotation Removes settleable and floatable materials

Secondary: Biological processes Removes BOD and suspended and dissolved 
solids

Advanced 
(Tertiary):

Chemical & physical 
processes

Removes additional suspended and 
dissolved solids and nutrients

Disinfection Kills pathogenic organisms

Dechlorination Removes chlorine residual

Preliminary treatment
The purpose of preliminary treatment is to remove some of the larger solids or debris that 
can clog or damage pumps, or interfere with subsequent treatment processes from the 
wastewater. Many different types of units are used. Bar racks, baskets and fine screens are 
designed to remove gross solid material for eventual disposal by incineration or disposal 
in an approved landfill. Comminuting devices (such as grinders, cutters, and shredders) are 
used to break or cut up solids so they can be returned to the wastewater without causing 
damage. Grit chambers are used to remove inorganic solids such as sand and gravel. Pre-
aeration may or may not be used.

Primary treatment
Primary treatment is designed to remove organic and inorganic settleable and floating solids 
by the physical process of sedimentation (settling). This is accomplished by reducing the 
velocity of the wastewater enough so that the solids settle out. The units that slow the water 
down and allow solids to settle are clarifiers and septic tanks. The removal efficiencies for 
these treatment units are about 90-95 percent of the settleable solids, 40-60 percent of the 
suspended solids, and 25-30 percent of the BOD.

Secondary treatment
Secondary treatment is used when wastewater has more organic solids (BOD) in suspension 
or solution than the receiving waters could accept if only primary treatments were utilized. 
Secondary treatment depends mainly upon aerobic (needing oxygen) organisms to 
biologically break down the organic solids in wastewater and produce stable inorganic and 
organic solids. This process is comparable to what happens in the recovery zone in a natural 
body of water.



10 |  ©2013 Minnesota Pollution Control Agency  All rights reserved.

1 — Introduction

There are several basic types of secondary treatment facilities:  

• Trickling filter

• Activated sludge

• Stabilization pond

• Rotating biological contactor

• Membrane filter

• Subsurface sewage treatment system (SSTS)

Treatment systems are also classified as: 

1. Suspended growth
In suspended growth systems, the waste and microbes float in solution. Ponds and
activated sludge are suspended growth systems.

2. Attached growth
In attached growth systems, the microbes and waste are attached to a media of some
type. Trickling filters and rotating biological contactors are attached growth systems.

In a trickling filter (which is not really a filter), 
the bacteria that live in a slime layer attached 
to the media in the filter break down the 
organic wastes (Figure 1-5). The natural flow 
of air between the rocks or the filter media 
supplies oxygen to the bacteria. Periodically, 
portions of the slime layer slough off the 
media and are removed in the secondary 
clarifier.

A rotating biological contactor (RBC) is similar 
to a trickling filter system (Figure 1-6). In a 
RBC, the filter media consists of large, circular 
plastic disks mounted on a rotating shaft. A 

slime layer grows 
on the media like 
it does on a trickling filter. However, rather than being stationary, 
the media rotates in and out of the incoming wastewater. The 
bacteria get oxygen when they rotate out of the wastewater and 
are exposed to air. The slime layer also sloughs off and settles as 
sludge in the secondary clarifier. 

When properly operated, a trickling filter and rotating biological 
contactor can normally reduce BOD by 65-85 percent.

In an activated sludge process (Figure 1-7), bacteria attached to 
the floc particles live in the aeration tank and break down the 
organic waste (BOD and TSS) suspended in the water. Mechanical 
aeration equipment provides oxygen to the bacteria. The floc 

Figure 1-6: Rotating Biological Contactor

   Figure 1-5: Trickling filter



Stabilization Pond Operation and Maintenance  | 11

1 — Introduction

particles created in the aeration tank are allowed to settle in the secondary clarifier. They are 
then either returned to the aeration tank or wasted out of the system to a digester or other 
solids treatment. A properly operated activated sludge facility can reduce BOD and TSS by 
80-95 percent.

In a stabilization pond system (Figure 1-8), bacteria that live in both the sludge layer and in 
the water break down the organic wastes. The algae living in the water provide the oxygen 
in this process. A properly operated stabilization pond system can reduce BOD by 80-95 
percent.

Figure 1-8: Stabilization pond

Figure 1-7: Activated sludge process



12 |  ©2013 Minnesota Pollution Control Agency  All rights reserved.

1 — Introduction

When public sewers are not available, a subsurface treatment system (SSTS) may be used to 
treat wastewater for a cluster of homes. These systems, which are designed to treat sewage, 
not industrial wastes, require a NPDES permit (if over 10,000 gallons per day) and regular 
service by a certified operator. Homeowner associations may contract for operator services 
for their SSTS. 

In a SSTS (Figure 1-9), wastewater flows first into a septic tank where solids separate from 
the liquid. Floatable solids, such as fats, float to the top forming a scum layer. Settleable 
solids sink to the bottom where they are partially decomposed by anaerobic bacteria. To 
maintain the system, the septic tank must be pumped periodically to remove the floatable 
and settleable solids. 

Following the septic tank, an aerobic treatment tank (similar to an activated sludge or 
attached growth process) located after the septic tank provides secondary treatment to 
nitrify the effluent to remove ammonia. From there, the effluent generally is pumped 
through a network of perforated pipe into an absorption field composed of rock and soil for 
final disposal. Together they cause a biomat to form at the bottom of the trench to slow the 
release to the soil. The biomat is an organic layer that assists (along with the soil particles) in 
biologically treating the wastewater. 

In some cases, after a disinfection process, the effluent may be discharged to a receiving 
water. 

Tertiary or advanced treatment

Tertiary (advanced) treatment refers to a final treatment process, or additional treatment 
following a conventional secondary treatment system. 

Polishing ponds are one form of tertiary treatment designed for further removal of BOD and 
total suspended solids (TSS). Spray irrigation, however, is normally designed only for nutrient 
removal. There are several forms of advanced treatment (such as chemical treatment and 
dual media filters) that can also be incorporated for solids removal, nutrient removal, or 
generally improved effluent qualities.

Figure 1-9: Subsurface sewage treatment system



Stabilization Pond Operation and Maintenance  | 13

1 — Introduction

Sterilization and 
disinfection are not 
the same. Sterilization 
means to totally kill all 
organisms. In wastewater 
treatment, sterilization 
would be cost prohibitive.

Disinfection and de-chlorination
Secondary and tertiary treatment removes a majority of the BOD and 
TSS and some of the pathogenic organisms. Disinfection is needed to 
remove more pathogenic organisms. Disinfection means the destruction 
of only potentially harmful or pathogenic organisms – not all the 
organisms in the waste stream. There are two common methods of 
disinfection:  

1. Chlorination (gas or liquid)

2. Ultraviolet light

Because chlorine is toxic, chlorination must be followed by a de-
chlorination process to remove residual chlorine in the final effluent. 
Typically, sulfur dioxide, sodium metabisulfate or sodium bisulfate are used to remove 
chlorine residual. Disinfection using ultraviolet light involves routing treated wastewater 
through a tank containing bulbs that emit ultraviolet light.

Solids handling
The methods for handling wastewater treatment solids have two functions:

• Reduce the volume of materials to be handled by removing some of the liquid
portion

• Decompose the highly organic matter to relatively stable or inert organic and
inorganic compounds from which water will separate more readily

Aerobic and anaerobic digesters and sludge lagoons are the units used in a facility to 
reduce volumes as well as decompose organic matter. Dewatering methods use gravity belt 
thickeners, belt presses, centrifuges, and drying beds or reed beds to evaporate the water.

Management and operator responsibility
Operation of a wastewater treatment system is a joint effort of the wastewater treatment 
facility owner and operator; each has certain areas of responsibility.

Owner
The owner may be a private agency, governing board of a sanitary district or city council that 
had the treatment facility constructed. It is to this individual or group that the operator is 
ultimately accountable.

The owner must provide a certified operator who is conscientious, properly trained, and 
capable of operating and maintaining the facility after being given proper instruction 
and orientation. If the current operator leaves, the owner must obtain an immediate 
replacement. An owner should provide opportunities for plant personnel to expand their 
knowledge through attending training sessions with groups such as the Minnesota Pollution 
Control Agency, the Minnesota Wastewater Operator Association or Minnesota Rural Water 
Association.



14 |  ©2013 Minnesota Pollution Control Agency  All rights reserved.

1 — Introduction

The owner must establish a salary level that encourages tenure of trained and experienced 
personnel.

The owner must obtain from the appropriate regulatory agency any permit required 
for operation of the plant. The owner is ultimately responsible for the performance of 
the treatment facility. To maintain such performance, the owner must provide general 
supervision of the operator, and supply all necessary tools, materials, and parts for proper 
plant operation and maintenance. The owner must also provide adequate funds for plant 
maintenance and expansion as needed.

Operator
A pond operator is responsible for the conscientious and proper operation and maintenance 
of the installation. This includes maintaining buildings, grounds, and equipment.

The operator must conduct the tests and observations required for proper facility operation 
and regulatory reporting requirements. The operator should notify the owner of the results 
in terms that can be easily understood. 

An operator must be able to interpret laboratory tests and use the results to control 